
 

 

 
 

 

Cardinia Shire Council and South East Water 
Pakenham East Growth Area Extension Whole of Water 

Cycle Assessment

Option 2 and 3 Further Assessment
July 2015





 

GHD | Report for Cardinia Shire Council and South East Water - Pakenham East Growth Area Extension Whole of 
Water Cycle Assessment, 31/31322 | i 

Executive summary 
Pakenham East is a precinct located on the eastern edge of the South East growth corridor 

adjacent to the existing Pakenham Township and was part of the 2012 logical inclusions 

extension to Metropolitan Melbourne’s Urban Growth Boundary.  The precinct is approximately 

635 hectares, with a developable area of approximately 413 ha providing land for approximately 
[...]
GHD | Report for Cardinia Shire Council and South East Water - Pakenham East Growth Area Extension Whole of 
Water Cycle Assessment, 31/31322 | v 

Appendices 
Appendix A – Option 2 and Option 3 Schematics 

Appendix B – Pakenham WWTP General Site Layout 

Appendix C – Class A and Class C Water Quality Objectives 

Appendix D – Projected Growth - Officer 

Appendix E – Class A Recycled Water Plant General Layout 

Appendix F – Bald Hill Reservoir General Arrangement 

Appendix G – Modelled performance of Bald Hill Reservoir 

Appendix H - Stormwater transfer pipe cost breakdown 

Appendix I – Projected Growth of Class A demands for Pakenham East and Officer 

Appendix J – Option 2 model outputs 

Appendix K – Option 3 model outputs 

Appendix L – CBA Outputs 

 
 





 

GHD | Report for Cardinia Shire Council and South East Water - Pakenham East Growth Area Extension Whole of 
Water Cycle Assessment, 31/31322 | 1 

1. Introduction 
1.1 Purpose of this report 

This report presents further more detailed analysis into Options 2 (Pakenham WWTP recycled 

water) and 3 (Bald Hill stormwater harvesting with recycled water) as part of the Whole of Water 

Cycle Management (WoWCM) and Servicing Plan for the Pakenham East growth area 

extension. 

It follows an initial phase of work that presented the costs and benefits of a range of short listed 

options and where the stakeholder group identified Options 2 and 3 as preferred options. 

While significant work has already been undertaken to inform this decision and identify risks 

associated with these options as part of the initial phase of work, the overall purpose of this 

further phase of work is to undertake further investigation to reduce these risks where possible 

so that a decision can be made on the way forward with more certainty. 

1.2 Background 

GHD was engaged by Cardinia Shire Council and South East Water in 2014 to prepare a Whole 

of Water Cycle Management (WoWCM) and Servicing Plan for the Pakenham East growth area 

extension. 

That whole of water cycle assessment provided the project stakeholders with a detailed 

understanding of the costs and benefits of a range of short listed options with the intention of 

enabling the selection of a strategy that delivers smart and economically efficient water 

services, protects the environment and existing beneficial uses and enhances the liveability of 

Pakenham East and surrounding communities. 

1.3 Location 

The Pakenham East precinct is located on the eastern edge of the South East growth corridor 

adjacent to the existing Pakenham Township as shown on the metropolitan and regional context 

plan.  The precinct was part of the 2012 logical inclusions extension to Metropolitan Melbourne’s 

Urban Growth Boundary, and is now the easternmost extent of the UGB.  

The surrounding area is characterised by existing urban development to the west, and rural 

pastureland to the north, south and east. The rural town of Nar Nar Goon is located 

approximately 4 kilometres south east of the precinct. 

  



 

GHD | Report for Cardinia Shire Council and South East Water - Pakenham East Growth Area Extension Whole of 
Water Cycle Assessment, 31/31322 | 2 

2. Option description 
2.1 Option 2 - Pakenham WWTP recycled water 

Based on the initial phase of work, Option 2 would broadly involve: 

 Potable water supplied from wider Melbourne system. 

 Waste water sent to Pakenham Waste Water Treatment Plant (WWTP) and then excess 

onto ETP.  Recycled Class A water supplied from Pakenham WWTP using existing class 

A infrastructure at Pakenham understood to be currently not used (available capacity 

4ML/day, upgradeable to 8ML/day), although capacity will be required once growth 

occurs in Officer. 

 Stormwater managed through conventional retarding basins and wetlands as outlined in 

the Pakenham East drainage strategy. 

The schematic for Option 2 from the previous phase of work is presented in Appendix A.  An 

updated layout plan, providing further details for Option 2 is presented in Figure 1. 

2.2 Option 3 - Bald Hill stormwater harvesting with recycled 
water 

Based on the initial phase of work, Option 3 would broadly involve: 

 Potable water supplied from wider Melbourne system. 

 Waste water sent to Pakenham WWTP and then excess on to ETP. 

 Stormwater managed through conventional retarding basins and wetlands as outlined in 

the Pakenham East drainage strategy, although their sizes may be reduced as a result of 

the stormwater harvesting.  Stormwater harvested from proposed retarding basins and 

conveyed to Bald Hill reservoir where it would be stored.  Treated to Class A standard 

using the Class A infrastructure at Pakenham WWTP understood to be currently not used 

(available capacity 4 ML/day, upgradeable to 8 ML/day) and existing pipe connections 

between Pakenham WWTP and Bald Hill before being supplied to households through a 

third pipe.  Recycled Class C water supplied from Pakenham WWTP to Bald Hill reservoir 

would be used when there was insufficient stormwater available. 

The schematic for Option 3 from the previous phase of work is presented in Appendix A.  An 

updated layout plan, providing further details for Option 3 is presented in Figure 1. 

Option 3 has been considered in two parts: 

 Option 3a – Transfer of stormwater to BHR for the purpose of harvesting only and no 

flood mitigation function.  This sub option would therefore not affect the size of the 

retarding basins within the PSP. 

 Option 3b - Transfer of stormwater to BHR for the purpose of harvesting and also 

providing a flood mitigation function.  This sub option would therefore potentially remove 

the need for retarding basins within the PSP. 

  



E

E

EE

E
E

E
E

DEEP
CREEK

Se
ym

ou
r R

d

Ra
ce

c o
urs

e R
d

Ry
an

 R
d

Ar
my

Rd

Do
re 

Rd

Bald Hill Rd

Princes Hwy

Ko
o W

ee
 R

up
 R

d
SEVE NMILE

DRAIN

KE
NNEDY CREEK

DEEP CREEK

PAKENHAM

Bald Hill
Reservoir

Pakenham
WWTP

(Class A & C)

Retarding
Basin/Wetland W4

Retarding
Basin/Wetland W2

Indicative Connection
to Pakenham East
Class A Reticulation

Highway Crossing

Creek
Crossing

Creek
Crossing

Highway
Crossing

Railway
Crossing

Reticulation
Main Crossing

Deep Creek and
Reticulation
Main Crossing

Rising
Main
Crossing

DN450 Nominal
Capacity
16.5 MLD

DN560 Nominal
Capacity
25 MLD

Rising Main
DN675 Nominal
Capacity 30 MLD

DN350 Nominal
Capacity 10MLD

368,000

368,000

370,000

370,000

372,000

372,000

5,7
82,

000

5,7
82,

000

5,7
84,

000

5,7
84,

000

5,7
86,

000

5,7
86,

000

5,7
88,

000

5,7
88,

000

G:\31\31322\GIS\Maps\Working\31322_001_Water_A3P_2015-02-25_Rev0.mxd

LEGEND

0 500 1,000250

Metres
Map Projection: Transverse Mercator

Horizontal Datum:  GDA 1994
Grid: GDA 1994 MGA Zone 55 o

© 2015. Whilst every care has been taken to prepare this map, GHD, DELWP and SEW, make no representations or warranties about its accuracy, reliability, completeness or suitability for any particular purpose and cannot accept liability and responsibility of any kind 
(whether in contract, tort or otherwise) for any expenses, losses, damages and/or costs (including indirect or consequential damage) which are or may be incurred by any party as a result of the map being inaccurate, incomplete or unsuitable in any way and for any reason.

Cardinia City Council
Pakenham East Growth Corridor WoWCM Stage 2

South East Water Data
Figure 1

Job Number
Revision 0

31-31322

02 Jul 2015

Overview Schematic
Date

Data source:  DELWP: VicMap, 2015; SEW, Water Data, 2014. GHD, Indicative Pipes, 2015.  Created by:cagilbert

180 Lonsdale Street Melbourne VIC 3000 Australia    T  61 3 8687 8000    F  61 3 8687 8111    E  melmail@ghd.com    W  www.ghd.com

Paper Size A3

Indicative Pipes
Class A - Recycled Main (New)
Class C and Stormwater (New)
Stormwater (New)

South East Water Pipes
Sewer Main
Class C - Recycled Main
Sewer Reticulation
Class A - Recycled Main

Potable Transfer Main
Potable Reticulation Main

2 Rail station
Freeway
Highway

Arterial
Collector
Proposed
Tracks
Stream

Drain/Channel/Other
Waterbody
Railway
Wetlands



 

GHD | Report for Cardinia Shire Council and South East Water - Pakenham East Growth Area Extension Whole of 
Water Cycle Assessment, 31/31322 | 4 

3. Pakenham WWTP 
3.1 Overview  

The Pakenham Wastewater Treatment Plant (WWTP) is located to the south of Pakenham on 

Kooweerup Road. It is owned and operated by South East Water (SEW). A general site 

arrangement for plant is provided in Appendix B.  

A process overview of the existing Pakenham WWTP which shows the current operational 

philosophy is shown in Figure 2 below. 

 

Figure 2 Process Flow Diagram for Pakenham WWTP 

3.2 Activated Sludge WWTP (Class C WWTP) 

The WWTP is currently comprised of the key process units: 

 Raw sewage pumping 

 Raw sewage screening 

 4.5MLD Activated Sludge Plant (ASP) – added in 1995 

 3 MLD Lagoon Plant - legacy plant in operation since 1975 

 Chlorination  

 Anaerobic digestion of primary and secondary sludge in sludge lagoons 

 Sludge drying in drying pans. 

Class C recycled water from the plant is pumped from Lagoon Number 4 to the Bald Hill 

Storage Reservoir (BHR). The flow to BHR is controlled by a high level in Lagoon Number 4 

which initiates pumping to BHR. 

3.3 Class C Plant Current Operation  

Sewage from the Pakenham catchment is currently diverted to the Class C plant to meet 

recycled water demand requirements with excess flows directed to the Pakenham South 

Sewage Pump Station and transferred to the Eastern Treatment Plant (ETP).  



 

GHD | Report for Cardinia Shire Council and South East Water - Pakenham East Growth Area Extension Whole of 
Water Cycle Assessment, 31/31322 | 5 

Discussions with SEW have confirmed the following operational philosophy for the Pakenham 

WWTP: 

 SEW currently preferentially meet reuse demand (either Class A or Class C) with the 

ASP.  

 If Class A supply requires all the ASP flow SEW will meet Class C demand by increasing 

flow to the lagoon plant.  

 If Class A supply on average exceeds the ASP capacity, SEW’s current plan is to 

augment the activated sludge plant capacity with an additional clarifier and primary tank. 

This is planned for around 2024/25. 

 The lagoon plant will receive wet weather flows which will be directed to the BHR. If the 

BHR becomes full then either pond 4 or reservoir water can be fed to Pakenham South 

pump station and pumped to ETP. This option is not favoured as SEW pay to treat the 

water twice under these conditions. 

The effluent produced from the Class C plant is reported to be compliant with Class C 

requirements which are summarised in Appendix C. 

3.4 Class A WRP  

The Class A plant has a treated water design capacity of 4MLD with provision to expand to 

8MLD in future. 

The Class A Plant was constructed approximately 4.5 years ago to supply the South East 

Growth Corridor. The principal purpose of the Class A plant was to provide the third pipe 

recycled water scheme for the proposed development in Officer, with the secondary purpose to 

reduce the volume of effluent that will be transferred to ETP (Pakenham Class A Facility – 

Concept Design Report, January 2009, Beca).  

The Class A plant is comprised of the key process units: 

 Feed pumps 

 Pre-screen: coarse screening for removal of larger particulates 

 Pre-treatment comprised of chlorination and coagulation using Aluminium Chlorohydrate 

(ACH) 

 Ultrafiltration Membrane Train (Pall Microza) for removal of suspended solids and 

microorganisms (protozoa, virus) 

 Ultraviolet (UV) Reactor for disinfection (protozoan inactivation) and 

 Post disinfection via chlorine (sodium hypochlorite) (virus kill) 

 1.6ML Class A Chlorine Contact Tank 

 Class A recycled water pump station. 

Class A recycled water from the plant is pumped from three Class A recycled water pumps to 

the SEW Class A reticulation network which currently extends to the Officer South Residential 

Reuse requirements and Officer South.  



 

GHD | Report for Cardinia Shire Council and South East Water - Pakenham East Growth Area Extension Whole of 
Water Cycle Assessment, 31/31322 | 6 

3.5 Class A Plant Current Operation  

Since being implemented, the Class A plant has been operated infrequently, with operational 

staff reporting that the plant has only operated for around 3 months to supply Class A water to 

the Officer South residential reuse and Officer South district. The current demand is reported to 

be typically around 0.2 MLD. This is significantly lower than the previously projected demands, 

which forecasted an average annual flow of 2.3 MLD up to a peak daily flow of 8.4MLD by 2015 

(Pakenham Class A Facility – Concept Design Report, January 2009, Beca).  

The low demand is understood to be associated with a number of factors including slower 

growth in Officer than anticipated, and possibly smaller lot sizes. Based on the growth forecast 

for Officer, the estimated population of Officer is projected to be around 34,000 people by 2035. 

The current population is 2,500. Refer Appendix D for details). The demand for Class A recycled 

water to service this growth requires consideration together with the Class A demands projected 

for the Pakenham East development. This is discussed further in the section below. 

3.6 Class A Future Expansion 

The Class A plant building has been designed with sufficient space to allow for future expansion 

to 8MLD capacity. As shown in the general arrangement provided in Appendix E, there is space 

for additional UF membrane train and associated infrastructure to be constructed within the 

existing building. 

The plant is reportedly designed with sufficient electrical capacity for future expansion, however 

further detailed investigation is required to confirm this.  

3.7 Current Performance Targets 

The plant has recently passed performance testing and is reported to meet the product water 

quality requirements including the log removal targets (LRV) specified by the Department of 

Health (DoH). (Refer to Appendix C for details).  

High colour in the Class A effluent (>15 Platinum Cobalt Units (PCU)) has previously been an 

issue for some Class A users, however this has reportedly improved since the waste from 

O’Connell’s Abattoir’s has been diverted to Pakenham South Pump Station. A colour of <15 

PCU is reported to be achieved. 

3.8 Impact of Stormwater 

The blend of stormwater with the existing Class C effluent stored in the Bald Hill Reservoir 

(BHR) will potentially impact the water quality which is currently fed to the Class A plant.  

Stormwater, typically low in total dissolved solids (TDS) and high in total suspended solids 

(TSS) are key considerations when evaluating the impact of the stormwater reuse option 

(Option 3) on the current system performance. The impact of stormwater on TDS concentration 

in BHR is reviewed in Section 6.5 below. 

The low TDS of the stormwater will dilute the Class C effluent which will provide an additional 

benefit associated with Option 3. Increased solid and nutrient loading from the stormwater will, 

however, be fed to the BHR which may result in increased sludge accumulation and could also 

influence algal growth in the BHR. The Class A plant is not currently designed to deal with 

algae, therefore modification to the existing plant (ie: clarification process) could be required to 

manage this risk.  

Intermittent desludging of the BHR may also be required to prevent sludge accumulation which 

may influence TSS exiting the BHR over time (ie: result in noncompliance with TSS 

requirement). This is discussed further in 6.6 below. 



 

GHD | Report for Cardinia Shire Council and South East Water - Pakenham East Growth Area Extension Whole of 
Water Cycle Assessment, 31/31322 | 7 

4. Bald Hill 
4.1 Overview 

The Bald Hill Reservoir (BHR) is located approximately 3km to the north of the Pakenham 